
戶外休閒躺床

ITM. / ART. 1900615

產品编号 # 196-924-2CP-V4-IN

此為重要參考資料，請妥善保存，並仔細閱讀

 

組裝及使用說明

 

 供應商：Pacific Casual L.L.C.

 地址：1060 Avenida Acaso, Camarillo, CA 93012 電子邮件：CustomerService@PacificCasual.com 
 電話：1-888-445-4533 （提供英文,法文及西班牙服務）

 （太平洋區標準時間,星期一至星期五上午�7：30 至下午�4：30 ,僅限美國和加拿大地區）

 產品使用條件：
僅限家庭使用。不得作為商業性用途。



2

目錄

警告及注意事項 ............................................................ 2

保養與維護 .................................................................... 2

零件清單.........................................................................3

組裝.................................................................................4

警告及注意事項
 

警告：請將所有易燃物和熱源遠離此帳篷織物。這款帳篷採用符合CPAI-84規格的織物製成，可防阻燃，但並

不完全防火。如果與任何火焰源持續接觸，織物將燃燒。帳篷織物接觸任何外來物質可能使阻燃性能無效。

警告：此藤架不是永久性結構，是專為遮陽和隱私而設計，必須在正常天氣條件下使用。我們建議在有風的

條件下拆除織物遮篷，因為遮篷像雨傘一樣不耐風。但是，您必須在任何惡劣天氣條件（如雷暴、颶風和/或

大風、下雨）來臨之前完全拆卸設備。未能移除織物頂端或拆卸裝置將導致遮篷結構損壞甚至坍塌。

注意：始終安裝在水準地面上。不要將花園房屋永久固定在木質甲板或混凝土表面上。

 

注意：涼棚織物具有防水性能但不完全防水，降水時可能會漏水。面料會因直接暴露在陽光下而褪色。我們

建議在雨天條件下移除織物遮篷，因為水會積聚在頂部。

注意：讓所有兒童和寵物遠離安裝區域。開始組裝時任何障礙物距離不少於2米（6.5英尺），如柵欄、車庫、

房屋、懸垂的樹枝、晾衣繩或電線。有些部件可能包含鋒利邊緣，必要時請戴防護手套。建議至少安排兩人

或兩人以上進行安全性群組裝。

保養與維護

使用前，請用乾淨乾燥的布料擦拭。不要使用漂白劑或溶劑。用液態蠟處理框架，以最大程

度地防止紫外線和含鹽的潮濕空氣。用溫和的肥皂水溶液清洗遮篷，徹底清洗、風乾。

請正確擰緊所有硬體並在使用過程中定期檢查是否有破裂的焊縫或鬆動的螺母或螺栓。

請將靠墊沖洗乾淨，晾乾。

請勿使用洗衣機或乾衣機，否則可能會導致靠墊縮水。

請勿使用漂白劑或任何其他溶劑於布料上。

如有任何問題，請致電 1-888-445-4533 聯繫我們的客戶服務部門。

 

需要兩個人一起組裝。組裝前請先將所有零件作編排，並確認所有零件都已包含在內。

兩個人完成組裝大約需要 45 分鐘。



3 

零件清單
 

需要工具（不包括在內）

裝配前請準備一個獨立的梯子。

 

 

金屬零件： 

注意：零件顯示非實際大小。 

零件 說明 數量 零件 說明 數量

AA 扳手 1 HH 六角扳手（S4） 1

BB 螺栓（M6×15） 46

CC 螺栓（M6×35） 28

DD

 

螺栓（M6×40） 8

    

EE

 

塑膠墊片（2.5H） 8

    

FF

 

螺母（M6）

 

8

 

GG

 

墊圈（M6）

 

90

 

AA 

BB 

CC 

DD

FF  

EE

HH

GG



 

4 

零件清單（續） 
 

 

包裝內容： 

 

零件

 

說明

 

數量

  

零件

 

說明

 

數量

 

A

 

角柱

 

2

  

I

 

丁字架

 

2

 

B

 

角柱

 

2

  

J

 

支撐板

 

4

 

C

 

橫樑

 

2

  

K

 

座椅面板

 

1

 

D

 

橫樑

 

2

  

L

 

槽鋼

 

1

 

E

 

橫樑

 

3

  

M

 

後板

 

4

 

F

 

U形杆

 

4

  

N

 

遮篷

 

1

 

G

 

長邊側板

 

2

  

O

 

靠墊和枕頭

 

2 套

 

H

 

短邊側板

 

2

     

 

  

A

B

C

D

E

G

H

F

I 

K

L

M

N

J

O



5

組裝

1 識別角柱

2 安裝側板

 使用扳手（HH）將角柱（B）安裝在帶有墊圈（GG）

和螺栓（CC）的長側板（G）的左外側。

 使用扳手（HH）將角柱（A）安裝在帶有墊圈（GG）

和螺栓（CC）的長側板（G）的右外側。

 

 將每對角柱（A）和（B）與短邊連接。

 

 帶墊圈（GG）的面板（H）和使用扳手（HH）

的螺栓（CC）。

 

 

重要提示：在此步驟結束前，請勿完

全擰緊螺栓。

 

 在每個內角處，使用扳手（HH）將一個支撐板

（J）連接到帶有墊圈（GG）和螺栓（BB）的兩

側側板（G）和（H）上。
 

重要提示：您可能需要鬆開螺栓（CC），

以使支撐板（J）與組裝孔完全對齊。

 

A

B

M6×15

16 PCS

S4

BB HH GG  32PCS 16 PCSCC

M6×35

A

B
A

B

GG

C C
GG

BB
GG

Step 1

Step 2

G

H

J



6 

組裝（續）

3 安裝T

 將 T 形杆（I）連接到帶有墊圈（GG）和螺栓（BB）

的兩個長側板（G）的內側。

4

 使用六角扳手（HH）將橫樑（C）連接到短邊上的帶墊圈（GG）和螺栓（CC）的角柱（A 和 B）頂部。

M6×15

8 PCS

S4

BB HHGG  8 PCS 

BBGG

I

G

CC GG

C

CM6×35

8 PCS

S4

CC HHGG  8 PCS 

C

C

安裝橫樑（C）

形杆（

形杆

G



7 

組裝 （續）

5 安裝橫樑（D）和（E）

圖 5.1

 使用六角扳手（HH）將橫樑（D）安裝在帶墊圈（GG）和螺栓（BB）的橫樑（C）頂部。（圖5.1）

圖 5.2

 

 使用六角扳手（HH）將橫樑（E）安裝在帶墊圈（GG）和螺栓（BB）的橫樑（C）頂部。（圖5.2）

D

M6×15

4PCS

S4

BB HHGG  4 PCS 

BBGG

D

C

D
D

C

E

BB

GG

M6×15

6 PCS

S4

BB HHGG  6 PCS 

C

E

E

C



8 

組裝（續）

6 將T形杆連接到橫樑（D）

 將U形杆（F）放在兩個橫樑（D）之間。

 使用六角扳手（HH）將U形杆（F）連接到帶墊圈（GG）和螺栓（BB）的橫樑（D）上。

7 將 U 形杆安裝到座椅面板上（D）

 將座椅面板（K）倒置在平坦光滑的表面上。

 使用六角扳手（HH）將U形杆（L）安裝在帶墊圈（GG）和螺栓（BB）的座板（K）底部。

M6×15

8 PCS

S4

BB HH GG  8 PCS 

BBGG

D
D

F

D
F

M6 ×15

4 PCS

S4

BB HH GG  4 PCS 

BB
GG

K

L



 

9 

組裝

 

（續）

 
 

8 將座椅面板安裝到長側面板上

 

 



 

將座椅面板（K）放在兩個長側面板（G）之間。

 



 

使用六角扳手（HH）將座椅面板（K）連接到帶墊圈（GG）和螺栓（CC）的兩個長側面板（G）上。

 

 

 

  

CC
GG

M6×35

4 PCS

S4

CC HHGG  4PCS 

G

K



10

10 

組裝（續）

9 將背板連接到座椅面板（ K）

 將背板（M）與座椅面板（K）對齊。

 使用扳手（AA）和（HH）將背板（M）用塑膠墊片（EE）、墊圈（GG）、螺栓（DD）和螺母（FF）

固定到座椅面板（K）上。

 完全擰緊框架上的所有螺栓和螺母。

 

 

將遮篷和墊子放在裝置上

 讓頂篷（N）穿過頂端框架並將其固定在帶有織

物環的角柱上。

 將背板放置在所需位置，並將墊子（O）放在裝

置上。

 

DD

GG

GG
FF

EE

K

M

FF

DD

HH

AAGG

M6

04×6M 8PCS

8PCS

M6 16PCS

EE M6 8PCS

K

M M

M

M

N

O



ASSEMBLY AND USE INSTRUCTIONS

MODEL #
ITM. / ART. 1900615

196-924-2CP-V4-IN

IMPORTANT, RETAIN FOR FUTURE REFERENCE: READ CAREFULLY

DOUBLE CHAISE WITH PERGOLA

Address: 1060 Avenida Acaso, Camarillo, CA 93012
TEL:  1-888-445-4533 (English, French and Spanish is offered.) 
(7:30am to 4:30pm PST, Monday to Friday, for US and Canada only)

Conditions for use of the product: 
This item is intended for outdoor domestic use only. Not for commercial use.



2 

  Contents 

 

  
  

You may contact our customer service department with any questions by phone at 1-888-445-4533.

 
Before using, wipe with a clean, dry cloth. Do not use bleach or solvents. Treat the frame with liquid wax for maximum protection against 
UV light and salty, damp air. Wash the canopy with a mild solution of soap and water, rinse thoroughly, air dry completely. 
Please properly tighten all hardware and perform periodic inspections during usage for cracked welds or loose nuts or bolts. 

 If your set includes cushions or mesh fabric, they may be cleaned by hand with a mild solution of soap and water. Rinse cushions thoroughly 
and allow to drip dry. Do not machine wash or tumble dry. As cushions may shrink. Do not use bleach or solvents on fabrics. 

 WARNING : Keep all flame and heat sources away from this tent fabric. This tent is made with fabric that meets CPAI-84 specification for 
flame resistance. It is not fire proof. The fabric will burn if left in continuous contact with any flame source. The application of any foreign 
substance to the tent fabric may render the flame-resistance properties ineffective. 

WARNING : This pergola is NOT a permanent structure and is designed for sunshade and privacy and must be used under normal weather 
conditions. We recommend removal of the fabric canopy in windy conditions as pergolas catch wind similar to umbrellas. You must however 
completely disassemble the unit prior to any severe weather conditions such as thunderstorm, hurricane, and/or heavy wind and rain.  
Failure to remove the fabric canopy or disassemble the unit will cause the pergola to have structure damage or even structural collapse.  

CAUTION : Always install on level ground utilizing ground stakes. Do not permanently anchor the garden house to a wood deck  

CAUTION : Pergola fabrics are water resistant but not water proof and may leak during precipitation. Fabrics will fade from direct
exposure to sunlight. We recommend removal of the fabric canopy in rainy conditions as water will accumulate on canopy top.  

CAUTION :                             Keep all children and pets away from assembly area.  Begin assembly not less than 2 meters (6.5 feet) from any obstruction   
such as fence, garage, house, overhanging branches, clothes line or electrical wires. Some parts may contain sharp edges, 
wear protective gloves if necessary.  At least two or more people are recommended for safe assembly. 

or concrete surface.

Use at least 2 people to assemble.  Please lay out all parts prior to assembly to verify all parts are included.
It will take two people about 45 minutes to complete the assembly process.

Assembly...................................... .................................4Care and Maintenance ...............................................2
Warning and Cautions...................... ............................2 3Parts.................................................................................

Warning and Cautions

Care and Maintenance



3 

 

 

HARDWARE

 

INCLUDED

 NOTE:

 

Hardware

 

not

 

shown

 

to

 

actual size. 

Part

 

Description

 

Quantity

 
AA 

46

 

BB

 

Bolt

 

(M6×15)

 
CC 28

 
DD

 

8

  

TOOLS REQUIRED (not included) 
.ylbmessa erofeb ydaer reddal   gnidnats eerf a evah esaelP

Bolt

 

(M6×35)

 

Part

 

Description

 

Quantity

  
 

EE

1

  

Wrench

GG

 

Plastic spacer (2.5H)

Hex wrench (S4)

Bolt

 

(M6×40)

 

AA 

BB

 

CC 

DD

 

FF

 

EE

HH

GG

 

Washer (M6) 90

1HH

8

FF Nut (M6) 8

Parts 



4 

 (continued)  

PACKAGE CONTENTS 

A 

Cross beam

2Corner post

2

 C 

 D 

Cross beam

3E
F

2

2
B

A

B

C

D

E

G

H

4

2G

2H Short side panel

Long side panel

U-bar

F

I 

Back panel

T-bar

K
L

Seat panel

M

N

Support plateJ

O

U-bar

Cushion and pillow

I 

K

L

M

N

J

O

Canopy

Part Description Quantity

 

Part

 

Description Quantity

 
 

  

2

1

 

 
4

4
1

1

2 sets

Corner post

Cross beam

Parts 



Attaching side panels

5 

Assembly 

1 Identifying corner posts 

 

 

 

2 
M6×15

16 PCS

S4

BB HH GG  32PCS 16 PCSCC

□

 

Attach corner post (B) to the outside left of long side panel (G)
with washers (GG) and bolts (CC) using wrench (HH).  

□

 

Attach corner post (A) to the outside right of long side panel (G)
with washers (GG) and bolts (CC) using wrench (HH).  

M6×35

A

B

A

B
A

B

CC GG

C C
GG

BB
GG

Step 1

Step 2

G

H

J

Connect each pair of corner posts (A) and (B) with one short side 
panel (H) with washers (GG) and bolts (CC) using wrench (HH).

□

At each inside corner attach one support plate (J) to both side panels (G) 
and (H) with washers (GG) and bolts (BB) using wrench (HH).

□

IMPORTANT: Do not fully tighten bolts until the end of 
this step.

IMPORTANT:                           You may need to loosen bolts (CC) to allow 
for the support plate (J) to fully align to assembly holes.



Assembly (continued) 

6

3 srab  -  T gnihcattA

□

 

Attach T-bars (I) to the inner side of both long side panels (G)
with washers (GG) and bolts (BB) using hex wrench (HH).

4 Attaching cross beams (C)

□ Attach cross beam (C) to the top of posts (A & B) on the short side 
with washers (GG) and bolts (CC) using hex wrench (HH).

 

BBGG

I

M6×15

8 PCS

S4

BB HHGG  8 PCS 

CC GG

C

C

 M6×35

8 PCS

S4

CC HHGG  8 PCS 

C

C

G

G



Assembly (continued) 

7

5
 

 

 

D

M6×15

4PCS

S4

BB HHGG  4 PCS 

)E( dna )D( smaeb ssorc gnihcattA

BBGG

D

E

BB

GG

 M6×15

6 PCS

S4

BB HHGG  6 PCS 

C

D

C

E

Attach cross beams (D) on to the top of cross beams (C) with washers (GG) and bolts (BB) using hex wrench (HH). (Fig. 5.1)

Fig. 5.1

Fig. 5.2

Attach cross beams (E) on to the top of cross beams (C) with washers (GG) and bolts (BB) using hex wrench (HH). (Fig. 5.2)

D

E

C

C



Assembly (continued) 

8

6 Attaching T-bars to Cross Beams (D)

M6×15

8 PCS

S4

BB HH GG  8 PCS 

 

 

BBGG

D
D

F

D

Place U-bar (F) between two cross beams (D).
Attach U-bars (F) to cross beams (D) with washers (GG) and bolts (BB) using hex wrench (HH).

7 Attaching U-bars to seat panels (D)

M6 ×15

4 PCS

S4

BB HH GG  4 PCS 

 

BB
GG

K

L

Place the seat panel (K) upside down on a flat, smooth surface.
Attach the U-bar (L) to the bottom of seat panel (K) with washers (GG) and bolts (BB) using hex wrench (HH).

F



.)  H  H( hcnerw xeh gnisu )CC( stlob dna )GG( srehsaw htiw )G( slenap edis gnol owt ot )K( lenap taes eht hcattA

Place the seat panel (K) between two long side panels (G).

9

8 Attaching seat panels to long side panels

□

 

Assembly (continued) 

□

 

 

 

 

CC
GG

M6×35

4 PCS

S4

C  C HHGG  4PCS 

G

K



Assembly (continued) 

10

9 )K( lenap taes eht ot slenap kcab gnihcatt  A

□ Align back panels (M) to the seat panel (K).
Attach back panels (M) to the seat panel (K) with plastic spacer (EE),□

DD

GG

GG
FF

EE

K

M

FF

DD

HH

AAGG

M6

04×6M 8PCS

8PCS

M6 16PCS

EE M6 8PCS

washers (GG), bolts (DD) and nuts (FF) using wrenches (AA) and (HH).

10 Placing the canopy and cushions on the unit

Let the canopy (N) go through the roof frame and secure it 
on corner posts with fabric loops.
Set the back panels at desired position and place the cushions (O) 
on the unit.

□

□

N

O

K

M M

M

M

□ Fully tighten all the bolts and nuts on the frame.



DISTRIBUTED BY:
COSTCO WHOLESALE CORPORATION

P.O. BOX 34535
SEATTLE, WA  98124-1535

USA
1-800-774-2678

WWW.COSTCO.COM

IMPORTED BY / IMPORTÉ PAR :
COSTCO WHOLESALE CANADA LTD.*

415 W. HUNT CLUB ROAD
OTTAWA, ONTARIO
K2E 1C5, CANADA
1-800-463-3783

WWW.COSTCO.CA
* faisant affaire au Québec sous

le nom les Entrepôts Costco

IMPORTADO POR:
IMPORTADORA PRIMEX S.A. DE C.V.

BLVD. MAGNOCENTRO NO. 4
SAN FERNANDO LA HERRADURA

HUIXQUILUCAN, ESTADO DE MÉXICO
C.P. 52765

RFC: IPR-930907-S70
(55)-5246-5500

WWW.COSTCO.COM.MX

IMPORTED BY:
COSTCO WHOLESALE UK LTD /

COSTCO ONLINE UK LTD 
HARTSPRING LANE
WATFORD, HERTS

WD25 8JS
UNITED KINGDOM

01923 213113
WWW.COSTCO.CO.UK

IMPORTADO POR:
COSTCO WHOLESALE SPAIN S.L.U.

POLÍGONO EMPRESARIAL LOS GAVILANES
C/ AGUSTÍN DE BETANCOURT, 17
28906 GETAFE (MADRID) ESPAÑA

NIF: B86509460
900 111 155

WWW.COSTCO.ES

IMPORTED BY:
COSTCO WHOLESALE AUSTRALIA PTY LTD

17-21 PARRAMATTA ROAD
LIDCOMBE NSW  2141

AUSTRALIA
WWW.COSTCO.COM.AU

IMPORTED BY:
COSTCO WHOLESALE JAPAN LTD.

3-1-4 IKEGAMI-SHINCHO
KAWASAKI-KU, KAWASAKI-SHI,
KANAGAWA  210-0832  JAPAN

044-281-2600
WWW.COSTCO.CO.JP

IMPORTED AND DISTRIBUTED BY:
COSTCO WHOLESALE KOREA, LTD.

40, ILJIK-RO
GWANGMYEONG-SI

GYEONGGI-DO, 14347, KOREA
1899-9900

WWW.COSTCO.CO.KR

DISTRIBUTED BY:
COSTCO WHOLESALE ICELAND EHF.

KAUPTÚN 3-7, 210 GARDABAER
ICELAND

WWW.COSTCO.IS

DISTRIBUÉ PAR:
COSTCO FRANCE

1 AVENUE DE BRÉHAT
91140 VILLEBON-SUR-YVETTE 

 FRANCE

WWW.COSTCO.FR  
   01 80 45 01 10 

IMPORTED BY / DISTRIBUTED BY:
SHANGHAI MINHANG COSTCO TRADING CO., LTD

UNIT 109, NO 388, LIANYOU ROAD
MINHANG DISTRICT, SHANGHAI

CHINA 201107
+86-21-6257-7065

IMPORTED BY / MANUFACTURED FOR:
COSTCO PRESIDENT TAIWAN, INC.

NO. 656 CHUNG-HWA 5TH ROAD
KAOHSIUNG, TAIWAN

COMPANY TAX ID: 96972798
449-9909 or 02-449-9909  (if cellphone)

WWW.COSTCO.COM.TW

中國製造


	PKG__Instruction__Manual__1900615__Paradise__Retreat__9-28-2018__（TC_E）
	PKG__Instruction__Manual__1900615__Paradise__Retreat__9-28-2018__（K_E）
	PKG__Instruction__Manual__1900615__Paradise__Retreat__8-26-2018__（E_F_S）Approved
	PKG Instruction Manual 1900615 Paradise Retreat 8-26-2018 （E_F_S）


